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CUSTOMER NAME: NBL INDUSTRIES CO.,LTD. 

ADDRESS: NO.1,XINHENG YI ZHI ROAD,JIANGBEI INDUSTRIAL 

ZONE,NINGBO,China 

 

This Report cancels and supersedes the Report  No. SHIN1501004357ML dated Feb 09, 2015 issued 

by SGS. 

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : grab rails 

Product Specification : 1#:71156,2#:71256,3#:71356,4#:71456L/R,5#:71656,6#:71756,7#:71856 

Test Required : Tensile Test 

Date of Receipt  : Jan 27, 2015 

Testing Start Date  : Jan 27, 2015 

Testing End Date : Feb 10, 2015 

Test result(s)    : For further details, please refer to the following page(s) 

 

 
Signed for 
SGS-CSTC Standards Technical  
Services （Shanghai）Co., Ltd. 

 
Kelly Shi 

Authorized signatory 
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Tensile Test: 
Test Method: Per client’s requirement 
Step 1. Fix the sample on the test equipment, please see the test photos; 
Step 2. Drawing at the certain rate until the sample was broken; 
Step 3. Check the location of fracture and write down the force. 
Test Result(s): 

Sample tensile force (N) Hold time(s) Result 

71156-F1 1470 90 No obvious deformation 

71156-F2 1470 90 No obvious deformation 

71256-F1 1470 90 No obvious deformation 

71256-F2 1470 90 No obvious deformation 

71356-F1 1470 90 No obvious deformation 

71356-F2 1470 90 No obvious deformation 

71456-F1 1470 90 No obvious deformation 

71456-F2 1470 90 No obvious deformation 

71656-F1 1470 90 No obvious deformation 

71656-F2 1470 90 No obvious deformation 

71756-F1 1470 90 No obvious deformation 

71756-F2 1470 90 No obvious deformation 

71856-F1 1470 90 No obvious deformation 
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Testing Photos: 

  

71156-F1 before test 71156-F1 1470N 

  

71156-F2 before test 71156-F2 1470N 
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71256-F1 before test 71256-F1 1470N 

  

71256-F2 before test 71256-F2 1470N 
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71356-F1 before test 71356-F1 1470N 

  

71356-F2 before test 71356-F2 1470N 
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71456-F1 before test 71456-F1 1470N 

  

71456-F2 before test 71456-F2 1470N 
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71656-F1 before test 71656-F1 1470N 

  

71656-F2 before test 71656-F2 1470N 
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71756-F1 before test 71756-F1 1470N 

  

71756-F2 before test 71756-F2 1470N 
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71856-F1 before test 71856-F1 1470N 

 
******** End of report******** 
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